Model

#2800 LilSpring
Multipurpose Waterer
w/Heat - Add #160

#2800 Specifications

Capacity Gallons Dimensions Weight
30 Cattle 4 20" x 16" x 19" tall 40#
20 Horses, etc. (15 Liters) Drinking (18 kg)
Multipurpose usage height

(51 x 41 x 69 cm)
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PARTS PRICE LIST FOR #2800

Part # Description

195-5 Reservoir only

176 Valve compartment cover
938 Valve compartment cover clip
182 S.S. compression spring
944 5/16" S.S. lock nut

306 5/16" x 2" S.S. bolt

347 5/16" x 3/4" S.S. washer
179 Valve compartment gasket 45"
269 Access door

120 Access door gasket

284 1/4" x 1 1/4" Sidewalk bolt
175-5 #2800 parts bag

167 Valve assembly strap

292 1/4" x 1/2" Side Walk Bolt
196 Bottom gasket 61"

984 3" rubber drain plug

344 3/8" x 3 3/4" S.S. anchor bolt
351 3/8" S.S. washer

699 3/8" S.S. nut

177 Valve assembly

521 Valve high pressure

136 3/4" 90 ELL

158 2' Flexhose w/shutoff

425 Float assembly

342 Nylon rachet

343 Brass thumb screw

345 4" x 4" bob float

444 Float arm 2 1/2"

160 #2800 heater kit*

543 Water warmer* 250 watt
919-5 Heat cable w/cord*

#136 3/4" 90 ELL

#521 H.P. Valve

Float Arm #444

4

Nylon Ratchet #342

Brass Thumb Screw #343 4” x 4” Bob Float #345

-——— #158 Flexhose w/shutoff valve





